

## Integration Report

Report No.:SZRI06120821114A

Date:Feb. 1, 2007

Page 1 of 5

**Client** : WINCOM TECH CO.,LTD

**Address** : 6F, BLOCK 105, JIN DI INDUSTRIAL PARK,FU QIANG RD. FU TIAN, SHENZHEN CITY,CHINA.

**Report on the submitted sample said to be:**

Sample Name : LCM

Model/P.O.No. : WC1602A

Sample Received Date : Feb. 1, 2007

Completed Date : Feb. 1, 2007

Client Requested : As specified by client, to integrate the test reports submitted by client.

### LCM

No.	Component	Description	Report No.	Laboratory	Date
1-1	Bezel	Silvery metal sheet	GZ0602016214/CHEM	SGS	2006.02.24
1-2		Black liquid	GZ0601003824/CHEM	SGS	2006.01.16
2	LCD	Transparent glass	GZ0603032919/CHEM	SGS	2006.03.23
3	Zebra	Black rubber	SZHJ080315	ITS	2006.10.27
4	Backlight	/	SZHJ067949	ITS	2006.08.15
4-1		PCB	GZ0603030031/CHEM	SGS	2006.03.20
4-2		Gray paste	CE/2006/10771	SGS	2006.01.12
4-3		Mixed all parts	CE/2006/16111	SGS	2006.01.27
4-4		Silvery metal pin	GZ0604046621/CHEM	SGS	2006.04.12
4-5		Transparent plastic w/ white plastic w/ adhesive	2054070/EC	SGS	2006.03.02
4-6		Transparent solid	EC401541001	SGS	2006.03.14
4-7		Semi-transparent paste	SH6156775/CHEM	SGS	2007.01.04
4-8		White plastic grains	SH6037124/CHEM	SGS	2006.04.06
4-9		Silvery metal wire	GZ0608128706/CHEM	SGS	2006.08.24
5	PCB	PCB(mixed)	GZ0603030500/CHEM	SGS	2006.03.20
6	Driver&IC	QFP	F690501/LF-CTSGP06-09614	SGS	2006.04.19
7	R1~R5 Resistance	Black white resistance main body(mixed)	SH6076695/CHEM	SGS	2006.06.26

Building C, Hongwei industrial zone, Baoan 70 district, Shenzhen, China

Tel: 86-755-33868999 Fax: 86-755-33868999-9

5F.,Huaqiang logistics, Longzhu Road, Nanshan, Shenzhen, China

Tel: 86-755-33307999 Fax: 86-755-33307988

E-mail:info@cti-cert.com http://www.cti-cert.com

**No** 0000000

## Integration Report

Report No.:SZRI06120821114A

Date:Feb. 1, 2007

Page 2 of 5

### LCM

No.	Component	Description	Report No.	Laboratory	Date
8	R6	Black white resistance main body(mixed)	SH6076695/CHEM	SGS	2006.06.26
9	R7	Black white resistance main body(mixed)	SH6076695/CHEM	SGS	2006.06.26
10	R8,R9	Black white resistance main body(mixed)	SH6076695/CHEM	SGS	2006.06.26

#### Test Results:

Test items	Contents		
	1-1	1-2	2
Lead (Pb)	10ppm	N.D.	7ppm
Mercury (Hg)	N.D.	N.D.	N.D.
Cadmium (Cd)	N.D.	N.D.	N.D.
Hexavalent Chromium (Cr <sup>6+</sup> )	N.D.	N.D.	N.D.
Polybrominated Biphenyls (PBBs)	N.D.	N.D.	/
Polybrominated Diphenyl Ethers (PBDEs)	N.D.	N.D.	/

Test items	Contents		
	3	4-1	4-2
Lead (Pb)	N.D.	12ppm	6.6ppm
Mercury (Hg)	N.D.	N.D.	N.D.
Cadmium (Cd)	N.D.	N.D.	N.D.
Hexavalent Chromium (Cr <sup>6+</sup> )	N.D.	N.D.	N.D.
Polybrominated Biphenyls (PBBs)	N.D.	N.D.	N.D.
Polybrominated Diphenyl Ethers (PBDEs)	N.D.	N.D.	N.D.

## Integration Report

Report No.:SZRI06120821114A

Date:Feb. 1, 2007

Page 3 of 5

**Test Results:**

Test items	Contents		
	4-3	4-4	4-5
Lead (Pb)	N.D.	5ppm	N.D.
Mercury (Hg)	N.D.	N.D.	N.D.
Cadmium (Cd)	N.D.	N.D.	N.D.
Hexavalent Chromium (Cr <sup>6+</sup> )	N.D.	N.D.	N.D.
Polybrominated Biphenyls (PBBs)	N.D.	N.D.	N.D.
Polybrominated Diphenyl Ethers (PBDEs)	N.D.	N.D.	N.D.

Test items	Contents		
	4-6	4-7	4-8
Lead (Pb)	N.D.	N.D.	N.D.
Mercury (Hg)	N.D.	N.D.	N.D.
Cadmium (Cd)	N.D.	N.D.	N.D.
Hexavalent Chromium (Cr <sup>6+</sup> )	N.D.	N.D.	N.D.
Polybrominated Biphenyls (PBBs)	N.D.	N.D.	N.D.
Polybrominated Diphenyl Ethers (PBDEs)	N.D.	N.D.	N.D.

Test items	Contents		
	4-9	5	6
Lead (Pb)	73ppm	8ppm	N.D.
Mercury (Hg)	N.D.	N.D.	N.D.
Cadmium (Cd)	N.D.	N.D.	N.D.
Hexavalent Chromium (Cr <sup>6+</sup> )	Negative	N.D.	N.D.
Polybrominated Biphenyls (PBBs)	N.D.	N.D.	N.D.
Polybrominated Diphenyl Ethers (PBDEs)	N.D.	N.D.	N.D.



## Integration Report

Report No.:SZRI06120821114A

Date:Feb. 1, 2007

Page 4 of 5

**Test Results:**

Test items	Contents		
	7	8	9
Lead (Pb)	N.D.	N.D.	N.D.
Mercury (Hg)	N.D.	N.D.	N.D.
Cadmium (Cd)	N.D.	N.D.	N.D.
Hexavalent Chromium (Cr <sup>6+</sup> )	N.D.	N.D.	N.D.
Polybrominated Biphenyls (PBBs)	N.D.	N.D.	N.D.
Polybrominated Diphenyl Ethers (PBDEs)	N.D.	N.D.	N.D.

Test items	Content
	10
Lead (Pb)	N.D.
Mercury (Hg)	N.D.
Cadmium (Cd)	N.D.
Hexavalent Chromium (Cr <sup>6+</sup> )	N.D.
Polybrominated Biphenyls (PBBs)	N.D.
Polybrominated Diphenyl Ethers (PBDEs)	N.D.



Centre Testing International



## Integration Report

Report No.:SZRI06120821114A

Date:Feb. 1, 2007

Page 5 of 5

**Note:** -N.D. = Not Detected (<report limit ).

-ppm = mg/kg=parts per million.

-Negative= Not contained

Remark: This integration report results copy from the integration report (Report No. SZRI06120821114)

### Disclaimer:

★ The integration report is not equivalent to the chemical test report, all the test results are based on the test report submitted by the client.

★ If this disclaimer contradicts any other terms and conditions of CTI, this disclaimer will prevail.

\*\*\* End of report \*\*\*

Written by



Approved by



Inspected by



Position



Date

Feb. 1, 2007

This report shall not be added, deleted, or amended. The results shown in this report are only available to the reports submitted by the client. Without written approval of CTI, this test report shall not be copied in part or published as advertisement.

CTI Physical & Chemical Lab.

Building C, Hongwei industrial zone, Baoan 70 district, Shenzhen, China

Tel: 86-755-33868999 Fax: 86-755-33868999-9

5F., Huaqiang logistics, Longzhu Road, Nanshan, Shenzhen, China

Tel: 86-755-33307999 Fax: 86-755-33307988

E-mail: info@cti-cert.com <http://www.cti-cert.com>

**Nº 0000000**

